
 
 
 
 

STAFF REPORT 
 
 

 
 
 

WETLAND POLICY CLIMATE CHANGE UPDATE PROJECT 
NPDES PERMIT CASE STUDIES  

USE OF WASTEWATER IN WETLANDS 
 

FINDINGS AND RECOMMENDATIONS 
 
 
 
 
 
 
 
 

 
 

April 2017 
     [revised August 2018] 

 
 
 
 
 
 
 
 
 
 
 

CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
SAN FRANCISCO BAY REGION &  

SAN FRANCISCO ESTUARY PARTNERSHIP



 

This Staff Report was produced by staff of the San Francisco Estuary Partnership 
(SFEP) with assistance from staff of the San Francisco Bay Regional Water Quality 
Control Board. SFEP received a grant award from U.S. Environmental Protection 
Agency (USEPA) in the amount of $90,402 (ABAG/SFEP Cooperative Agreement CD-
[...]
• Feasibility of modifying the existing mixing channel to provide more tidal 
influence, if necessary, to meet water quality standards;  

• Analysis of use of vegetation to reduce algal growth; and,  

• Evaluation of the need for continuously monitoring portions of Hayward Marsh 
for dissolved oxygen, pH, temperature, and salinity to better understand diurnal 
patterns and the effect they may have on aquatic life.  

The fraction of total ammonia which is present as unionized ammonia is a function of 
the pH and temperature of the water at the respective location. In an effort to minimize 
unionized ammonia levels in Basins 3A and 3B, EBRPD is looking to increase tidal 
influence in Basins 3A and 3B by dredging. The 2007 Hayward Marsh Management 
Plan included a discussion regarding the feasibility of removing the most limiting 
nutrient (nitrogen or phosphorus) to control algae through vegetation management. 
The Hayward Marsh Ammonia Reduction Project report (Reed et al. 1997 as cited in 
RMC 2012) concluded that it would probably be necessary to cover at least two thirds 
of Basin 1 and a significant part of the open water in Basins 2A and 2B with plants to 
achieve control of ammonia in the marsh using vegetation. 
 
In an attempt to implement some of the recommended strategies from the 1997 study, 
vegetation was planted in Basins 2A and 2B, and wooden stakes were installed to 
encourage vegetation growth. However, because the soil conditions in the bottom of 
the marsh do not support marsh plant propagation, the plants did not survive. Similarly, 
EBRPD staff has not been able to successfully plant vegetation in Basins 3A and 3B 
because they have yet to find a perennial pond plant that can grow and survive with the 
brackish salinity levels, low water level fluctuations, and soil conditions in the basins. 
 
Also, using vegetation to reduce algal growth would have significant ecological and 
habitat impacts. For example, EBRPD staff has observed that floating vegetation clogs 
pipes, which can severely limit flows through the marsh (RMC 2012). In addition, 
planting in the shallow areas would eliminate mud flat browsing sites for the birds and 
animals in the marsh. Hayward Marsh provides significant habitat for nesting birds. 
Monthly bird surveys show that a minimum of 2,000 birds inhabit the marsh at any one 



 

20 
 

time, while up to about 15,000 birds can be supported at the marsh during migratory 
peaks. Floating plant cover on most of Basin 1 and parts of Basins 2A and 2B would 
significantly reduce the deeper open water areas available to these birds. 
 
The use of vegetation may also affect marsh outbreaks of avian botulism. EBRPD staff 
suspects that the increasing presence of water pennywort, a floating plant in the 
Hydrocotyle genus, is influencing the magnitude of these outbreaks. Avian botulism is 
a paralytic, often fatal disease of birds that results when they ingest a toxin produced 
by the bacterium Clostridium botulinum. The toxin can feed off rotting vegetation, such 
as the decaying detritus of the water pennywort, as a potential source of energy for 
production. To prevent toxin growth, EBRPD staff performed Hydrocotyle removal in 
October 2012 in Basin 1. EBRPD also works to rehabilitate injured birds, increase 
influent flows to the marsh to flush out botulism toxins, and remove botulism-infected 
bird remains that can contribute to outbreak acceleration. Thus, a considerable 
increase in vegetation is not a favorable plan for the marsh bird habitats (RMC 2012). 
 
EBRPD personnel monitor the number and species of waterfowl using the marsh. 
Monthly nesting surveys identify the numbers and species of birds nesting and thus 
indicate how the islands should be managed. The islands in brackish Basins 3A and 
3B are managed for shorebirds such as plovers, terns, avocets, black neck stilts, and 
black skimmers. Shorebirds prefer nesting sites with little or no vegetation, so EBRPD 
personnel keep the vegetation on these islands low. Islands in freshwater Basins 2A 
and 2B are managed for waterfowl, which require a different height and type of 
vegetation. These islands are generally mowed before nesting season, for example, 
then vegetation is allowed to grow tall.  
 
The large bird populations, and particularly the nesting sites, attract predators, 
including birds of prey and raccoons. EBRPD personnel trap and remove raccoons 
from the vegetation bands and the freshwater islands, which the raccoons access from 
the surrounding levees. The brackish water islands in Basins 3A and 3B are isolated 
from mainland mammal predators, but are subject to birds of prey, such as hawks, 
ravens, crows, and gulls. Because special-status species, including western snowy 
plover and California least tern, nest on the brackish water islands, predatory birds are 
controlled as necessary by the U.S. Department of Agriculture’s Wildlife Service under 
permit from the U.S. Fish and Wildlife Service. 

3.2.5 Marsh Maintenance and Operations  

Significant silt deposits had been observed in Hayward Marsh and have been impeding 
flows into Basin 3B. As of 2016, water had stopped flowing to Pond 3B through the 
mixing channel (south side of marsh). However, EBRPD continued maintaining a water 
depth in Pond 3B by manually filling it from the northwest channel (north side of 
marsh). By the spring of 2013, sedimentation was continuing to build-up in Pond 3B, 
creating a situation whereby mammals could walk through it. In order to prevent the 
Forster’s terns from nesting in Pond 3B and having predators consume their eggs, 
EBRPD stopped activating the gates in the northwest channel and Pond 3B dried up. 
 



 

21 
 

In 2012, EBRPD began scoping studies for a dredging project including characterizing 
the physical and chemical properties of the material to be dredged, securing funding 
and permits for the project, identifying appropriate disposal options, completing any 
necessary design work, and enlisting one or more contractors. By June 2013 EBRPD 
realized that with the significant additional changes in Hayward Marsh conditions over 
the past year, the scope of a restoration project for Hayward Marsh would be beyond 
its capability. EBRPD in collaboration with USD conducted a feasibility study to identify 
the estimated cost, scope, and other considerations for these options. The identified 
options included: 

A. Full Restoration of Hayward Marsh: this option must be examined but is 
expected to be cost-prohibitive due to additional elements needed, such as 
more dredging than originally anticipated, levee restoration, island restoration or 
expansion, and increases in levee elevation. 

B. Partial Restoration of Hayward Marsh: this option provides for dredging the 
mixing channel and deep channels inside Basin 3B in order to reestablish flow 
to Basin 3B and improve bay water inflow to Basins 3A and 3B. 

C. Restore Basin 3A or 3B: under this option fresh water would continue to be 
discharged through Basins 1, 2A, and 2B, and either Basin 3A or 3B would be 
restored. The other pond could receive the dredging spoils and be converted to 
a seasonal wetland. 

D. Restore Basin 3A (or 3B) Only: under this option Basin 3A (or 3B) would be 
dredged and Basin 3B (or 3A) would be used for the dredging spoils, the basin 
being restored would be connected directly to San Francisco Bay and would 
become salt water habitat. Basins 2A and 2B would be closed. Basin 1 would be 
used for USD final effluent wet weather storage prior to conveyance to the 
EBDA pipeline. 

E. Restore Both Basins 3A and 3B Only: this option would include full tidal 
exchange between both Basins 3A and 3B and San Francisco Bay. Basins 2A 
and 2B would be closed, and Pond 1 would be retained for USD final effluent 
wet weather storage prior to conveyance to the EBDA pipeline. 

F. Cease Operation of Hayward Marsh: USD would seek other options for wet 
weather storage prior to conveyance to the EBDA pipeline, such as using ponds 
at the Hayward wastewater treatment plant for wet weather equalization or 
building influent or effluent flow equalization capacity at the Plant or pump 
stations. 

Restoration of the Hayward Marsh to original condition with additional operational 
enhancements to Basins 2A and 2B would cost $26 million (Option A). EBRPD has 
indicated that it will continue to fund ongoing maintenance of whatever portion of the 
Hayward Marsh is restored. However, Option F—ceasing operation of Hayward 
Marsh—is under serious consideration. 



 

22 
 

3.3 ELLIS CREEK 
The City of Petaluma (Petaluma) owns and operates the Ellis Creek Water Recycling 
Facility (Facility) 6 which came on line in May 2009. The site includes constructed 
treatment wetlands and polishing wetlands; Ellis Creek flows through the site. Unlike 
other case studies described in this Report wastewater at the Facility is not used as a 
freshwater resource to wetlands, wastewater that is polished in treatment wetlands is 
piped to the Petaluma River and discharged into the tidally-influenced portion of the 
Petaluma River approximately 10 miles upstream of San Pablo Bay. The depth of the 
river above the top of the outfall pipe varies from 1.6 feet to 8.1 feet, depending on the 
tide. Petaluma recently discovered significant deterioration in the structural integrity of 
the outfall pipeline raising concerns that if the pipeline failed during the discharge 
season Petaluma would not have the ability to discharge during wet weather. Petaluma 
received authorization to bypass the effluent outfall location in the event of a failure 
from the Petaluma River to an alternate location in the tidal slough near the Facility. 
During the anticipated bypass the effluent quality will remain unchanged, and all 
treatment processes will remain in service. During a bypass event wastewater would 
provide a freshwater source to the 100 acres of brackish tidal wetlands which are 
connected to the Petaluma River at high tides.  

3.3.1 Facility Description 

The Facility treats about 4.5 MGD average dry weather flow of wastewater from the 
City of Petaluma and adjacent areas. The wastewater is primarily residential, although 
there are four industrial facilities (Clover Stornetta, Lace House Linen, Petaluma 
Creamery, and Petaluma Poultry) that contribute about 0.4 MGD to this flow. The 
Facility permitted flow is as follows: 

• Facility average daily flow: 6.7 MGD dry weather flow  

• Facility design flow: 6.7 MGD  
Flows that are not recycled are directed through a series of oxidation ponds (146 
acres) and constructed wetlands (16 acres) for additional biological treatment. After the 
constructed (treatment) wetlands, the water is chlorinated and then flows to either 
polishing wetlands (31 acres) or a chlorine contact chamber. Wastewater from the 
chlorine contact chamber and/or polishing wetlands is dechlorinated and discharged to 
the Petaluma River, or recycled for irrigation. 

3.3.1.1 Governance Structure 

Petaluma owns and operates the Facility, its collection system, and the treatment 
wetlands. 

                                            
6 Applicable permit: City of Petaluma Ellis Creek Water Recycling Facility and its collection system, 
Order No. R2-2016-0014, NPDES NO. CA0037810 (Petaluma NPDES Permit). 



 

23 
 

3.3.1.2 Wastewater Treatment 

Facility influent from the collection system is treated by screening and grit removal, 
secondary treatment using activated sludge, and secondary clarification. After 
secondary clarification, some of the water is pumped to Petaluma’s tertiary treatment 
system (flocculation, filtration, and UV disinfection), and subsequently recycled. 

3.3.1.3 Recycled Water Program 

Each year, Petaluma recycles about 700 million gallons of wastewater. Over the last 
four years, Petaluma recycled about 35% of the wastewater it treated. Recycled water 
is used onsite at the Facility (about 7% of the wastewater; used for fire suppression 
systems, toilet flushing, wash water, pump seal water, and other on-site uses) and 
offsite on over 1,000 acres of pasture, vineyards, golf courses, schools, and other 
landscaped areas (about 28% of the wastewater).  
 
In addition to the secondarily treated water reused for irrigation, Petaluma recently 
installed a tertiary treatment system capable of treating 5 MGD. Petaluma anticipates 
needing approximately 460 million gallons of tertiary treated water annually by 2025 to 
offset potable water demand. Petaluma also anticipates needing another 200 million 
gallons to provide uninterrupted supply during drought years. While numerous potential 
customers have requested recycled water, Petaluma does not currently have a storage 
and distribution system to deliver it to them. As of 2016, the Facility is the sole user of 
tertiary treated water. Petaluma proposes to construct a 2.2 million gallon reservoir to 
store tertiary treated water and 7,600 linear feet of 20” pipeline to fill the reservoir. 
Once this project is completed, Petaluma will begin delivering water to 55 parks, 
playing fields, schools, and golf courses. However, funding for construction has not yet 
been acquired. 

3.3.2 Ecosystem Services 

The discharge occurs in the tidally-influenced section of the Petaluma River 
approximately 10 miles upstream of San Pablo Bay. The beneficial uses identified in 
the Basin Plan for Petaluma River, and applied to the Ellis Creek treatment ponds 
through the Tributary Rule, are as follows: 

• Cold Water Habitat 

• Estuarine Habitat 

• Fish Migration 

• Preservation of Rare and Endangered Species 

• Fish Spawning 

• Warm Water Habitat 

• Wildlife Habitat 
• Water Contact Recreation 



 

24 
 

• Non-Contact Water Recreation 
• Navigation 

The wastewater treatment ponds enhance effluent quality while providing 
environmental benefits, such as critical freshwater habitat for birds, mammals, reptiles, 
and amphibians including pelicans, egrets, herons, sandpipers, Red-tailed hawks, 
western pond turtles and marsh wrens. 
 

3.3.3 Wetland Pollutant Removal 

No data available. 

3.3.4 NPDES Permitting Considerations 

3.3.4.1 Reasonable Potential Analysis 

Reasonable potential was not determined for all pollutants, because there are not 
applicable water quality objectives for all pollutants, and monitoring data are not 
available for others. The reasonable potential analysis determined that copper, 
cyanide, bis(2-ethylhexyl) phthalate, and dioxin-TEQ demonstrate reasonable potential.  

3.3.4.2 Compliance with Discharge Prohibition to Shallow Waters 

The Petaluma NPDES Permit grants an exception to Discharge Prohibition 1 citing an 
inordinate burden and equivalent level of protection, as required in the Basin Plan and 
resolved in Resolution No. 94-086, and explains:  
 

• At times, avoiding discharge that will not receive a minimum initial dilution of 
10:1 is an inordinate burden. There is no feasible alternative to discharge when 
irrigation fields are saturated during wet weather. Regional Water Board Order 
No. 96-011 prohibits discharge to the irrigation fields when they are saturated 
and prohibits runoff from offsite designated reuse areas.[7] The wastewater 
volume during these times can far exceed the capacity of Petaluma’s recycled 
water distribution and storage system, which consists of 190 MG of storage 
within the Facility’s oxidation ponds.  
 

• An equivalent level of protection is provided because Petaluma provides 
improved treatment reliability by routing secondary-treated effluent through 

                                            
7 Water Board General Water Reuse Requirements Order No. 96-011 (WRR) prohibits recycled water 
from “escaping a designated use area(s) as surface flow that would either pond and/or enter waters of 
the state” (Condition A(3)) and “secondary recycled water shall not be applied so as to cause runoff or 
degradation of any water body or wetland” (Condition 1(5)). However, the WRR also recognizes that the 
[...]
to irrigate the pasturelands, which are used for beef cattle grazing and irrigated hay 
production. Alternatively, plant effluent is diverted for additional treatment to produce 
tertiary-treated effluent for golf course irrigation and other uses. Any surplus water in 
the storage ponds not used for reclamation is discharged to San Pablo Bay. As part of 
discharge relocation and BKM restoration project, the NSD and the Coastal 
Conservancy were considering construction of a new recycled water storage pond to 
increase distribution capacity. It is unclear at this time (August 2018) what the status is 
of this project or the discharge to phase II of the BMK restoration (Personal 
Communication with Jeff Melby State Coastal Conservancy).  

3.4.2 Ecosystem Services 

Since this project is a proposal at this time, there is no existing information on 
ecosystem services. This section describes the proposed ecosystem services – which 
are anticipated based on the overall planned project as well as the treated wastewater 

                                            
9 Applicable permit: Novato Sanitary District Wastewater Treatment Plant and its collection system, 
Order No. R2-2015-0034, NPDES No. CA0037958 (Novato NPDES Permit). 



 

28 
 

discharge. The BKM site, which is currently agricultural diked Baylands, will be 
restored to a matrix of seasonal and tidal brackish and salt marshes. Once these new 
marshes at BMK are established, they will provide ecosystem services including 
habitat for a broad range of fish, plants, and wildlife. The project will also provide new 
marsh habitat that will be home to a variety of bird and fish species, thereby improving 
several beneficial uses of San Pablo Bay. The treated wastewater is anticipated to be 
used beneficially to restore fresh and brackish marsh habitat along the newly 
constructed levee at the project’s western edge. During the dry season, this 
wastewater is currently applied to spray-fields located between Highway 37 and 
Novato Creek. The project would change the management of the wastewater to a year-
round discharge to the marsh. This change would have the added benefit of making 
the spray fields available for other public uses (they are owned by Marin County).  
 
NSD and its partners are in the early stages of considering a similar discharge 
relocation and beneficial re-use strategy within Deer Island Basin, which would 
facilitate the tidal restoration of over 200 acres of diked Baylands adjacent to the NSD 
treatment plant. When restored, these wetlands would be expected to support similar 
ecological services as those at BMK. 

3.4.3 Wetland Pollutant Removal 

No information is available at this time. 

3.4.4 NPDES Permitting Considerations 

3.4.4.1 Reasonable Potential Analysis 

Reasonable potential was not determined for all pollutants because water quality 
criteria do not exist for all pollutants and monitoring data were unavailable for others. 
The reasonable potential analysis determined that copper, cyanide, dioxin-TEQ and 
ammonia demonstrate reasonable potential. 

3.4.4.2 Discharge Relocation 

The Novato NPDES Permit considered the discharge relocation and new marsh 
creation at BMK and relied on an antidegradation analysis and mixing zone studies to 
make regulatory compliance determinations. The NSD submitted an antidegradation 
study, Antidegradation Analysis for Novato Sanitary District Discharge to New Bel 
Marin Keys Marsh (September 2014), to the Water Board to demonstrate that 
conditions following the discharge relocation will comply with federal and State 
antidegradation policies. The antidegradation study found that discharges through the 
new outfall will not degrade the new marsh at BMK because the marsh does not 
presently exist. As for greater San Pablo Bay, the annual effluent flow volume increase 
will represent only about 0.1% of the total volume of San Pablo Bay. Because the 
increase will be very small compared to the size of San Pablo Bay, the increase—and 
related pollutant loads—will not be observable, particularly considering the continuous 
tidal mixing and the flushing from upstream rivers.  



 

29 
 

 
The NSD also conducted mixing zone studies for ammonia and bacteria for the existing 
and relocated discharge locations. The NSD completed a mixing zone study to justify 
ammonia mixing zone for the discharge relocation to the new marsh at BMK (Dilution 
Analysis of Novato Sanitary District’s Proposed Discharge to Bel Marin Keys Unit V, 
May 2014). The study demonstrated that a hypothetical mixing zone covering 31 acres 
corresponds to a dilution ratio of 5:1 and the effluent limitations will be protective of 
beneficial uses. The NSD conducted a mixing zone study to justify a fecal coliform 
mixing zone for the discharge relocation (State Implementation Policy [SIP] Mixing 
Zone Analysis, September 2014). The study concluded that: 1) the effluent will receive 
at least 10:1 dilution within 46 acres of the new outfall; 2) the water quality objectives 
protective of shellfish harvesting are met beyond these mixing zones; and 3) the 2010 
San Francisco Bay Subtidal Habitat Goals Report found that no shellfish beds exist 
within these mixing zones.  
 

3.4.4.3 Compliance with Discharge Prohibition to Shallow Waters 

The NPDES Permit allows for year-round discharges to occur after the outfall is 
relocated and the new marsh at BMK is created by granting an exception to Discharge 
Prohibition 1 citing a net environmental benefit and expansion of the recycled water 
program as required in the Basin Plan and resolved in Resolution No. 94-086. The 
discharge to the new marsh at BMK is anticipated to result in net environmental 
benefits by creating and sustaining new brackish marsh habitat for fish, plant, and 
wildlife. The wetlands would also provide storm and flood protection against rising sea 
levels and provide recreational, scenic, and educational benefits. In conjunction with 
the proposed discharge relocation, the NSD may also construct a recycled water 
storage pond to store treated effluent during low reclaimed water demand periods (e.g., 
winter) for later use during high demand periods (e.g., summer); thereby, expanding 
their recycled water program.  

3.4.4.4 Marsh Management Plan 

This is a requirement that is still to be determined  

3.4.5 Marsh Maintenance and Operations  

Nothing to report; wetlands at BMK have not been developed yet.  

3.5 SUISUN MARSH 
Suisun Marsh is the largest contiguous brackish water marsh remaining on the west 
coast of North America. The Fairfield-Suisun Sewer District (FSSD) discharges 13–26 
MGD of effluent primarily to Boynton Slough, which is part of the larger Suisun Marsh 
complex. In the late summer and early fall, FSSD discharges primarily to two privately 
owned duck clubs. A consortium of agencies developed and now implement the Suisun 



 

30 
 

Marsh Habitat Management, Preservation, and Restoration Plan (SMP; USFWS 
2013b). The SMP is a 30-year comprehensive plan designed to address the various 
conflicts regarding use of marsh resources, with the focus on achieving an acceptable 
multi-stakeholder approach to the restoration of tidal wetlands and the management of 
managed wetlands and their functions. The SMP objectives are "to preserve and 
enhance the quality and diversity of the Suisun Marsh aquatic and wildlife habitats and 
to assure retention of upland areas adjacent to the Marsh in uses compatible with its 
protection." The SMP addresses habitats and ecological process, public and private 
land use, levee system integrity, and water quality through restoration and managed 
wetland activities. Implementing agencies of the SMP include U.S. Fish and Wildlife 
Service, U.S. Department of the Interior, Bureau of Reclamation, California Department 
of Fish and Wildlife, California Department of Water Resources, National Marine 
Fisheries Service, Suisun Resource Conservation District, and the Delta Stewardship 
Council. 

3.5.1 Facility Description 

The FSSD Wastewater Treatment Plant (Plant) provides advanced secondary 
treatment of domestic, commercial, and industrial wastewater from the cities of Fairfield 
and Suisun City and some unincorporated areas of Solano County.10 The Plant’s 
permitted flow is as follows: 

• Facility permitted flow: 23.7 MGD average dry weather effluent flow  

• Facility design flow: 23.7 MGD – average daily dry weather effluent design flow; 
52.9 MGD – peak daily wet weather effluent design flow  

The primary discharge point is to Boynton Slough with annual average effluent flows in 
2012 and 2013 of approximately 14 MGD and 13 MGD, with daily maximum flows of 
approximately 26 MGD and 19 MGD.  

3.5.1.1 Governance Structure 

Suisun Marsh has been recognized for its value and several resource agencies have 
developed area-specific plans. The USFWS (2013a, p. 13) summarized these efforts:  

The values of the Marsh have been recognized as important, and several 
agencies have been involved in its protection since the mid-1970s. In 
1974 the Nejedly-Bagley-Z' Berg Suisun Marsh Preservation Act was 
enacted by the California Legislature to protect the Marsh from urban 
development. It required California Department of Fish and Game (DFG), 
which changed their name to California Department of Fish and Wildlife in 
2013, and BCDC to develop a plan for the Marsh and called for various 
restrictions on development in the Marsh boundaries. In 1976, the BCDC 
developed the Suisun Marsh Protection Plan (SMPP), which defined and 

                                            
10 Applicable permit: Fairfield-Suisun Sewer District, Fairfield-Suisun Wastewater Treatment Plant and 
Wastewater Collection System, Fairfield, Solano County, Order No. R2-2015-0013, NPDES No. 
CA0038024 (FSSD NPDES Permit). 



 

31 
 

limited development within the primary and secondary management areas 
for the "future of the wildlife values.” 

3.5.1.2 Wastewater Treatment 

The Plant provides treatment consisting of preliminary influent screening and grit 
removal, primary clarification, optional fixed film roughing filters and intermediate 
clarification, biological activated sludge, secondary clarification, temporary activated 
sludge effluent storage in flow balancing reservoirs (total volume 12.7 million gallons), 
advanced secondary dual-media filtration, and UV disinfection. The Plant also has wet 
weather facilities including a 111-million-gallon equalization storage basin with optional 
comminution. The Plant is designed to provide containment and advanced secondary 
treatment of wastewater flows up to the 20-year storm event.  

3.5.1.3 Recycled Water Program 

The FSSD recycles approximately 5–10% of the Plant’s treated effluent for agricultural 
and landscape irrigation. This totaled approximately 193 million gallons of recycled 
water in 2012. The Plant also discharges recycled water to a fill-up tank which is 
trucked to a landfill and used for dust control. 

3.5.2 Ecosystem Services 

Suisun Marsh is a critical part of the San Francisco Bay/Sacramento-San Joaquin 
River Delta estuary ecosystem. Table 3 shows the beneficial uses identified in the 
Basin Plan for waters of Suisun Slough, Suisun Marsh, and Ledgewood Creek. 

Table 3: Beneficial Uses of Suisun Slough, Suisun Marsh, and Ledgewood Creek 

Receiving Water Name Beneficial Uses 
Boynton Slough  
(Tributary to Suisun Slough)  

Fish Spawning  
Warm Freshwater Habitat  
Wildlife Habitat  
Water Contact Recreation  
Non-Contact Water Recreation  
Navigation  

Duck Ponds 1 and 2  
(Both tributary to  
Suisun Marsh)  

Estuarine Habitat  
Fish Migration  
Preservation of Rare and Endangered Species  
Fish Spawning  
Wildlife Habitat  
Water Contact Recreation  
Non-Contact Water Recreation  

Ledgewood Creek  
 

Freshwater Replenishment  
Cold Freshwater Habitat  
Fish Migration  
Fish Spawning  
Warm Freshwater Habitat  
Wildlife Habitat  
Water Contact Recreation  
Non-contact Water Recreation  



 

32 
 

 
Suisun Marsh provides habitat for a variety of special status species including Chinook 
salmon, longfin smelt, Delta smelt, steelhead, green sturgeon, Ridgway’s rail, salt 
marsh harvest mouse, Suisun shrew, California least tern, soft bird's-beak, and Suisun 
thistle. The U.S. Fish and Wildlife Service summarized the habitat benefits of the 
marsh: 
 

The Marsh encompasses more than 10 percent of California's remaining 
natural wetlands and serves as the resting and feeding ground for 
thousands of resident waterfowl as well as birds migrating on the Pacific 
Flyway. In addition, the Marsh provides essential habitat for more than 
221 bird species, 45 mammal species, 16 reptile and amphibian species, 
and more than 40 fish species. Suisun Marsh supports the state's 
commercial and recreational salmon fishery by providing important tidal 
rearing areas for juvenile salmonids (USFWS 2013a, p. 7). 

 
The Suisun Marsh wetlands are listed on the 303(d) list as being impaired by low 
dissolved oxygen/organic enrichment, mercury, nutrients, and salinity and the Water 
Board is working on a TMDL to address many of the impairments, excepting salinity.  

3.5.3 Wetland Pollutant Removal 

Suisun Marsh is not part of FSSD’s regulated treatment process; treated wastewater is 
used in the marsh to enhance plant and wildlife habitat. Minimal data exists on the 
pollutant removal capacity of the natural marsh ecosystem.  

3.5.4 NPDES Permitting Considerations 

3.5.4.1 Reasonable Potential Analysis 

Reasonable potential was not determined for all pollutants because there are not 
applicable water quality objectives for all pollutants and monitoring data are unavailable 
for others. Cyanide and copper exhibited reasonable potential. Dioxin-TEQ exhibits 
reasonable potential because the receiving water is impaired for dioxins, and dioxins 
were detected in the effluent.  

3.5.4.2 Compliance with Discharge Prohibitions to Shallow Waters and Suisun 
Marsh 

As outlined in Section 2, Discharge Prohibition 1 in the Basin Plan prohibits discharges 
not receiving a minimum 10:1 initial dilution or to dead end sloughs. Also applicable to 
the FSSD NPDES Permit is Discharge Prohibition 3 which states: 

It shall be prohibited to discharge any wastewater which has particular 
characteristics of concern to beneficial uses to Suisun Marsh during the 
dry weather period of the year. Local irrigation return water is excepted in 
quantities and qualities consistent with good irrigation practices. 



 

33 
 

Basin Plan Table 4-1 includes a useful discussion for Discharge Prohibition 3:  
The threat of high concentrations of toxicants, biostimulants, and oxygen 
demanding substances in Suisun Marsh, an area of low assimilative 
capacity, great ecological sensitivity and value, and poor dispersion by 
tidal or freshwater flushing, necessitates such protection for the Marsh for 
the critical portion of the year when freshwater flows are nonexistent.  

The FSSD NPDES Permit grants exceptions to Prohibitions 1 and 3 citing an inordinate 
burden, equivalent level of protection, and net environmental benefit as required in the 
Basin Plan and resolved in Resolution No. 94-086. The FSSD NPDES Permit explains: 

1. An inordinate burden would be placed on the FSSD relative to the beneficial 
uses protected to require the discharge to achieve a 10:1 dilution. Constructing 
and operating a deep water outfall would require construction and operation of a 
discharge pipe several miles long. 

2. The FSSD achieves a level of environmental protection equivalent to strict 
adherence to the discharge prohibitions by providing advanced secondary 
treatment, a level of BOD and TSS removal and nitrification that exceeds 
secondary treatment standards, and meeting the advanced level of treatment 
required by the FSSD NPDES Permit. 

In addition, the FSSD NPDES Permit cites that FSSD added the Ledgewood Creek 
outfall. This outfall’s capacity allows the FSSD to reliably discharge maximum wet-
weather flows and improve system redundancy and seismic reliability by providing an 
alternate discharge point in case one is out of service. Lastly, the FSSD NPDES Permit 
requires a Reliability Assurance Plan and Status Report that requires the FSSD to 
conduct routine analyses of its collection and treatment system with attention toward 
preventing discharges of inadequately-treated wastewater. 
 
The FSSD’s Technical Report on Water Quality, Fairfield-Suisun Sewer District 
Subregional Wastewater Treatment Plant evaluated water quality data to determine the 
impacts of Plant discharges on Boynton Slough and the degree of environmental 
benefit provided, if any. The 2013 Technical Report Update (RMC 2013) included an 
analysis of the influence the discharges have on salinity, dissolved oxygen, and trace 
metals in the receiving water. Key findings included:  

• Salinity: Plant effluent has an average salinity of 0.60 parts per thousand (ppt). 
Due to tidal influence and the location of one of the receiving water stations in 
Ledgewood Creek, the salinity in the receiving water can range from about 0.1 
ppt to about 10 ppt, but is consistently greater than the effluent salinity. The 
study demonstrated that the effluent continues to serve as a freshwater source 
for the receiving waters (including Suisun Marsh which is listed as impaired for 
salinity) thereby helping to maintain health plant and animal populations that rely 
on lower salinities. 

• Dissolved Oxygen: The dissolved oxygen concentration of the effluent is 
typically higher than the average receiving water concentration.  



 

34 
 

• Trace Metals: Trace metal concentrations (chromium, copper, nickel and zinc) 
are well below the water quality objectives and generally below or comparable to 
concentrations in receiving waters. These results demonstrate that effluent 
water quality is not impairing the receiving water quality.  

The study demonstrated that the FSSD’s effluent discharge to Suisun Marsh continues 
to provide a net environmental benefit to the marsh. 

3.5.4.3 Marsh Management Plan 

The SMP performs the same function as the marsh management plan required under 
Resolution No. 94-086.  

3.5.5 Marsh Maintenance and Operations  

The Suisun Resource Conservation District has been successfully assisting 
landowners with technical assistance in permitting, water control, and habitat 
management to ensure the wetland and wildlife values of the Suisun Marsh are 
sustained and enhanced. As part of efforts supporting the development of the Suisun 
Marsh TMDL, USEPA has awarded grant funds to the San Francisco Estuary 
Partnership to manage a Suisun Marsh Managed Wetlands BMP Water Quality 
Improvement Pilot Project. SFEP in conjunction with Tetra Tech, Inc. and the Suisun 
Resource Conservation District are implementing a project to: (1) identify constraints, 
opportunities and recommendations for managed wetlands BMPs in Suisun Marsh that 
could improve water quality relative to dissolved oxygen and methylmercury (MeHg); 
(2) build knowledge within the managed wetland landowner community; and (3) 
develop working relationships amongst and across stakeholders to support attaining 
long-term TMDL objectives. The Pilot Project will be completed in the fall of 2018. 

3.6 NAPA-SONOMA MARSH 
The U.S. Army Corps of Engineers, Coastal Conservancy, and the California 
Department of Fish and Wildlife are implementing the Napa Sonoma Marsh 
Restoration Project (Napa-Sonoma Marsh Project) to reduce salinity in historic salt 
ponds and to restore a mosaic of habitats, including tidal marshes and managed 
ponds. The Sonoma Valley County Sanitation District (SVCSD) discharges wastewater 
to Schell Slough, two managed wetlands (Wetland Management Unit 1 and 3), and the 
Napa-Sonoma Marsh. In September 2013, the SVCSD constructed a 3.5 mile pipeline 
to deliver the recycled water. Recycled water from the SVCSD Wastewater Treatment 
Plant (Plant) will be combined with waters from adjacent sloughs and slowly released 
to the wildlife areas as needed to dilute and flush saline pond water and return the 
ponds to salt marsh habitat. The California Department of Fish and Wildlife is 
constructing a mixing chamber for bittern dilution which is close to completion.  
 
The Napa-Sonoma Marsh was first diked off from San Pablo Bay during the 1850s for 
hay production and cattle grazing. Much of the land was converted to ponds for salt 



 

35 
 

production in the 1950s. The final operator of the salt production facility, Cargill Salt, 
sold the property to the State of California in 1994. The State assigned ownership and 
management responsibilities to the California Department of Fish and Wildlife. The 
Napa-Sonoma Marsh Project will restore 9,456 acres of the marsh complex to a 
mixture of tidal marsh and freshwater ponds. The Project area includes 7,190 acres of 
shallow ponds that were used for production of salt by wind/solar evaporation between 
the 1950s and the early 1990s. The Napa-Sonoma Marsh Project area also includes 
an additional 2,266 acres of fringing marsh and slough. The Project consists of two 
primary components: habitat restoration and salinity reduction. Habitat restoration will 
consist of restoring tidal exchange and constructing starter channels and berms in 
some of the ponds so that tidal marsh habitat is obtained, and by upgrading the 
remaining ponds to function as pond habitat. Salinity reduction would be accomplished 
by discharging accumulated pond water, after pre-dilution by blending of rainfall and 
recycled water, to the lower portion of the Napa-Sonoma Marsh. The long-term goal is 
to produce a managed pond habitat that can adjust to naturally occurring changes in 
physical processes with minimum ongoing intervention.  

3.6.1 Facility Description 

The SVCSD Plant provides tertiary treatment (secondary treatment with additional 
filtration) of all wastewater, except during wet weather when influent flows exceed the 
hydraulic capacity of the tertiary filters.11 The Plant’s permitted flow is as follows: 

• Facility permitted flow: 3.0 MGD  

• Facility design flow: 3.0 MGD – average dry weather; 16 MGD – peak wet 
weather  

The Facility discharges wastewater to Schell Slough, two managed wetlands (Wetland 
Management Unit 1 and 3), and Napa-Sonoma Marsh. During the wet season, when 
there is little demand for recycled water, typically from November through April, 
wastewater is discharged into Schell Slough, a tidally-influenced waterbody 
downstream of Schell Creek. Schell Slough is a dead end slough and is flushed with 
limited tidal action. During the dry season, from about August through October, 
recycled water is discharged from recycled water storage ponds to Wetland 
Management Units 1 and 3 for the purpose of maintaining freshwater marshlands and 
ponds. The tide gates connecting the management units to Hudeman Slough are 
closed during the dry season, but open during the rest of the year when adequate 
freshwater is available from rainfall. The SVCSD created the ponds in 1990 as 
mitigation to compensate for possible negative impacts from its discharge of 
wastewater into wetlands. The marshlands and ponds attract thousands of 
overwintering and migratory birds. The California Department of Fish and Wildlife 

                                            
11 Applicable permits: 1) Sonoma Valley County Sanitation District Wastewater Treatment Plant and its 
Wastewater Collection System, Order No. R2-2014-0020, NPDES No. CA0037800 (Sonoma Valley 
NPDES Permit); 2) Napa River Salt Marsh Restoration Project, Ponds 7, 7A and 8, Order No. R2-2011-
0035, NPDES No. CA0030201; and 3) Waste Discharge Requirements and Water Quality Certification 
for the California Department of Fish and Game Napa River Salt Marsh – Lower Ponds Restoration 
Project (Order No. R2-2004-0063 as amended). 



 

36 
 

manages these ponds with SVCSD support. In the future, recycled water may be 
discharged to Fly Bay or to a constructed mixing chamber for the restoration of 9,460 
acres of saline ponds in the Napa River Unit of the Napa-Sonoma Marsh Project.  

3.6.1.1 Governance Structure 

The U.S. Army Corps of Engineers, Coastal Conservancy, and the California 
Department of Fish and Wildlife are implementing the Napa-Sonoma Marsh Project. 
The California Department of Fish and Wildlife manages wetland Management Unit 1 
and 3 with SVCSD support.  

3.6.1.2 Wastewater Treatment 

The Plant provides tertiary treatment (secondary treatment with additional filtration) of 
all wastewater, except during wet weather when influent flows exceed the hydraulic 
capacity of the tertiary filters (16 MGD or a maximum hydraulic loading rate of 6 gallons 
per minute/ft2). Influent is treated by the following processes in succession: debris 
removal using bar screens; grit removal using a vortex tank; primary treatment and flow 
equalization using aerated equalization basins; secondary treatment using aeration 
basins; solids removal using secondary clarifiers; tertiary treatment using cloth media 
filtration; chlorination using chlorine contact chambers; and dechlorination using sulfur 
dioxide.  

3.6.1.3 Recycled Water Program 

The SVCSD maintains a recycled water program. The effluent from the Plant is used 
for environmental enhancement of wetland habitats (see above). In 2014, the SVCSD 
treatment plant effluent totaled 3,349 acre-feet, of which 2,022 acre-feet (60.4%) was 
reused. Vineyard irrigation accounted for approximately 49.1% and pasture irrigation 
approximately 25% of the total recycled water used in 2014 and 0.001% went towards 
trucked water for dust control and fire suppression. The remaining 25.8% was used for 
environmental enhancement at management units and the salt marsh. 

3.6.2 Ecosystem Services  

The Basin Plan identifies the beneficial uses of Schell Slough, and while it does not 
identify the beneficial uses of Wetland Management Unit 1 and 3, and Napa-Sonoma 
Marsh, it does identify beneficial uses of estuarine wetlands and San Pablo Bay, to 
which all these waters are tributary. The beneficial uses applicable to the Plant’s 
receiving waters under the Tributary Rule are as follows: 

• Estuarine Habitat 

• Ocean Commercial and Sport Fishing 

• Agricultural Supply 

• Groundwater Recharge 

• Industrial Supply 



 

37 
 

• Shellfish Harvesting 

• Fish Migration 

• Preservation of Rare and Endangered Species 

• Fish Spawning 
• Wildlife Habitat 

• Water Contact Recreation 

• Non-Contact Water Recreation  

• Navigation 
The Napa-Sonoma Marsh provides a mosaic of diverse habitats that will benefit a 
broad range of fish, wildlife, and plant species, endangered and threatened species, 
fish and other aquatic species, and migratory shorebirds and waterfowl including 
salmonids, delta smelt, clapper rail, Sacramento splittail, and long-fin smelt. 
 
Schell Slough, Management Unit 1, Management Unit 3, Fly Bay, and Napa-Sonoma 
Salt Marsh discharge to San Pablo Bay through a series of other sloughs.  

3.6.3 Wetland Pollutant Removal 

The Napa-Sonoma Marsh is not used as a treatment wetland; wastewater effluent is 
used in the marsh to enhance wildlife habitat. Minimal data exists on the pollutant 
removal capacity of the natural marsh ecosystem.  

3.6.4 NPDES Permitting Considerations  

3.6.4.1 Reasonable Potential Analysis 

Reasonable potential was not determined for all pollutants because there are not water 
quality objectives for all pollutants, and monitoring data are unavailable for others. The 
pollutants that exhibit reasonable potential are copper, lead, nickel, cyanide, and 
dioxin-TEQ. 

3.6.4.2 Discharge Prohibition to Schell Slough 

The Sonoma Valley NPDES Permit Discharge Prohibition 3.B states “no discharge to 
Schell Slough except when recycled water storage capacity exceeded.” This prohibition 
is based on the Basin Plan and the State Water Board Resolution No. 2009-001, Policy 
for Water Quality Control for Recycled Water (Recycled Water Policy). Basin Plan 
Prohibition 1 prohibits discharges to dead-end sloughs except under certain conditions. 
Schell Slough is a dead-end slough that receives limited tidal flushing, except during 
the wet season, when demand for recycled water is low. The Sonoma Valley NPDES 
Permit allows exceptions for Schell Slough discharges when Plant inflow exceeds the 
effective utilization capacity of the recycled water storage system, that is when Plant 
inflow exceeds 6 MGD (twice the permitted average dry weather flow) and the recycled 



 

38 
 

water storage ponds exceed 50% of their capacity. These conditions are most likely to 
occur during wet weather when upstream freshwater provides some flushing of Schell 
Slough. The Recycled Water Policy requires Water Boards to exercise their authority to 
the maximum extent possible to encourage water recycling to meet state water 
recycling goals. This prohibition encourages water recycling. 

3.6.4.3 Compliance with Discharge Prohibition to Shallow Waters 

The Sonoma Valley NPDES Permit grants an exception to Discharge Prohibition 1 
citing an inordinate burden, equivalent level of protection, net environmental benefit, 
and implementation of a reclamation project as required in the Basin Plan and resolved 
in Resolution No. 94-086. The Sonoma Valley NPDES Permit describes these 
exceptions. 

• Inordinate Burden: Prohibiting all discharges would place an inordinate burden 
because it would require construction of a 15-mile effluent pipeline and a 
diffuser in San Pablo Bay. Such a burden would be disproportional to the 
beneficial uses protected because of the NPDES permit requirements to protect 
all beneficial uses. 

• Equivalent Level of Protection: A level of protection equivalent to implementing 
the prohibition is achieved by alternate means including requiring the SVCSD to 
take specific precautions to ensure treatment reliability for discharges of 
secondary-treated wastewater at Schell Slough, and the SVCSD provides 
additional protection by tertiary-treating and nitrifying all other discharges. 

• Reclamation Project: The discharges occur as part of a water reclamation 
project. 

• Net Environmental Benefit: Tertiary-treated and ammonia-removed effluent is 
discharged to maintain healthy perennial freshwater marsh ponds which attract 
thousands of birds. Tertiary-treated and ammonia-removed effluent is 
discharged to dilute bittern pond water and rehabilitate the Napa-Sonoma Salt 
Marsh. Both these efforts provide a net environmental benefit.  

3.6.4.4 Marsh Management Plan 

The Waste Discharge Requirements and Water Quality Certification for the California 
Department of Fish and Game Napa River Salt Marsh – Lower Ponds Restoration 
Project (Order No. R2-2004-0063 as amended) required implementation of a 
Monitoring and Adaptive Management Plan and the development of a Long-Term 
Habitat Monitoring and Adaptive Management Plan. These plans perform the same 
function as the marsh management plan required under Resolution No. 94-086.  

3.6.5 Marsh Maintenance and Operations  

Restoration of the Napa-Sonoma Marsh Project is progressing in phases. The current 
phase is removing “bittern” (a byproduct of salt production) from former salt ponds and 
improving water circulation and the ability to manage water levels within the ponds to 



 

39 
 

benefit shorebirds and waterfowl. The SVCSD is in the process of constructing a 
mixing chamber for bittern dilution and has not begun discharging to the former salt 
ponds.  

3.7 RENZEL MARSH 
Renzel Marsh refers to a 15-acre freshwater pond within a large saltmarsh complex in 
the Palo Alto Baylands that receives advanced secondary treated wastewater from the 
Palo Alto Regional Water Quality Control Plant (RWQCP). The freshwater pond was 
constructed by the RWQCP in 1992 in response to suggestions from the Water Board 